
990 DUKE R 2026 <2026><JP><F9886ZE>
SUBFRAME

81786

Pos Part Number Description Additional Text Quantity

1 A60703002020EB Subframe right 1.00

2 A60703002010EB Subframe left 1.00

3 A60703002150 Tail piece stiffener 1.00

4 A60703002030 Cross-bracing subframe 1.00

5 A60703002060 Cross-bracing subframe 1.00

6 A67403002040 Cross-bracing footpeg bracket 1.00

7 A60705084000C1 Silencer bracket 1.00

9 A60711055000 Battery holding bracket 1.00

10 69008021160 special screw M5x12 7.00

11 0025050126S Hex collar screw M5x12 ISA30 S 2.00

12 0025060166S HH collar screw M6x16 TX30 SL 4.00

13 0035080306S AH collar screw M8x30 ISA45 6.00

14 61334041000 SPECIAL WASHER D=23X7,2MM 4.00

15 0035080206S SHCS M8x20 TX45 4.00

16 0035100249S HH collar screw M10x24 ISA45 S 4.00

21 A60703055000 Passenger footpeg disassembly 1.00

22 0025080306S HH COLLAR SCREW M8X30 TX40 2.00

23 0900000601500S Special screw M6x15x5,5-8.8 MK 2.00

24 A60707048050 Passenger strap 1.00



25 47106003160 quick release rubber grommet 3.00

26 64108070040 Metamoll f. frame cover 1.00

27 0024060206S HH collar screw M6x20 TX30 2.00


